

## Item 5.3

### Motion Approved by Council – February 20, 2015

Recommending that Council approve in principle the following amendments to O. Reg. 203/94, namely:

1. Revoke subsections 1 (2) and (3) and substitute the following:

“(2) For the purposes of paragraph 3 of subsection 5 (1) and paragraph 4 of subsection 5 (2) of the Act, a member holding a general or academic class certificate of registration may prescribe a drug set out in Schedule 3 to this Regulation, if the member complies with the standards of practice set out in sections 3 and 4.”

2. Replace the phrase, “For the purposes of subsections 1 (2) and (3), and subject to subsection (3)”, in subsection 4 (1) with the following phrase: “For the purposes of subsection 1 (2)”.

3. Replace the chart in subsection 4 (1) with the following chart:

Drug	Maximum duration	Maximum daily dosage
Ketorolac tromethamine	Five days	10 mg. every 4-6 hours, as needed for pain, not to exceed 4 doses per day, or 40 mg., in total.
Diazepam	Three days	2.5-10mg., 2-4 times a day, not to exceed 40 mg. per day.
Hydroxyzine hydrochloride	Three days	10-50 mg., 2-4 times a day, not to exceed 200 mg. per day.
Lorazepam	Three days	1-3 mg., 2-3 times a day, not to exceed 9 mg. per day.
Alprazolam (immediate-release tablets only)	Three days	0.25 to 0.5 mg., 3 times a day, not to exceed 1.5 mg. per day.
Midazolam	Single dose	250 mcg./kg., not to exceed a maximum single dose of 20 mg.
Temezepam	Three days	7.5 mg., 1-2 times a day, not to exceed 15 mg. per day.
Tramadol	Five days	50-100 mg., 3-4 times a day, not to exceed 400 mg. per day.
Hydrocodone with Acetaminophen	Five days	Hydrocodone 5 mg./Acetaminophen 300 mg. tablets: 12 tablets daily. Hydrocodone 7.5 mg./Acetaminophen 300 mg. tablets: 8 tablets daily. Hydrocodone 10 mg./Acetaminophen 300 mg. tablets: 6 tablets daily.

Hydrocodone with ASA	Five days	Hydrocodone 5 mg./ASA 500 mg. tablets: 8 tablets daily.
Oxycodone with Acetaminophen	Five days	Oxycodone 2.5 mg./Acetaminophen 325 mg. tablets: 12 tablets daily.  Oxycodone 5 mg./Acetaminophen 325 mg. tablets: 12 tablets daily.  Oxycodone 7.5 mg./Acetaminophen 325 mg. tablets: 8 tablets daily.  Oxycodone 10 mg./Acetaminophen 325 mg. tablets: 6 tablets daily.
Oxycodone with ASA	Five days	Oxycodone 5 mg./ASA 325 mg. tablets: 12 tablets daily.
Pentazocine (Naloxone with Pentazocine)	Five days	Naloxone 0.5 mg./Pentazocine 50 mg. tablets: 1-2 tablets, 4-6 times a day, not to exceed 600 mg. per day.
Tylenol #2 (Codeine 15 mg. with Acetaminophen 300 mg)	Five days	Codeine 15 mg./Acetaminophen 300 mg. tablets: 12 tablets daily.
Tylenol #3 (Codeine 30 mg. with Acetaminophen 300 mg)	Five days	Codeine 30 mg./Acetaminophen 300 mg. tablets: 12 tablets daily.

4. Revoke subsections 4 (2) and (3).

5. Add to Schedule 1 the following drugs:

Candida albican antigen solution (intralesional injection)

Botox

Bleomycin (intralesional injection)

Hyaluronic Acid based injectable dermal fillers (Esthelis, Restylane, Revanesse, ReDexis)

Hyaluronic Acid (2.5% Gel)

Poly-L-Lactic Acid (Sculptra injectable)

Sodium Hylaluronate Solution (injectable Suplasyn)

Hylan G-F 20 (injectable Synvisc)

6. Revoke Schedule 2.

7. Amend Schedule 3 to change heading to read: “DRUGS THAT MAY BE PRESCRIBED BY A MEMBER”.

8. Add to Schedule 3 under the heading, “Antibiotics for Topical Use”, the following drugs:

Clindamycin  
Doxycycline Hyclate

9. Add to Schedule 3 under the heading, “Antifungals for Topical Use”, the following drugs:

Amorolfine 5% nail lacquer  
Fluconazole  
Itraconazole  
Terbinafine with hydrocortisone  
Efinaconazole (Jublia)  
Poly urea-urethane 16% polymer  
Tavaborole 5% solution

10. Add to Schedule 3 under the heading, “Analgesics for Topical Use”, the following drugs:

Cyclobenzaprine  
Diclofenac  
Ketoprofen  
Piroxicam  
Sulindac  
Zuapaicin cream 0.075% (Zuacta)  
Diclofenac 10% topical lipoderm  
Ketoprofen 10% with Cyclobenzaprine 2% topical lipoderm  
Ketoprofen 10% with Cyclobenzaprine 2% in topical lipoderm

11. Add to Schedule 3 under the heading, “Corticosteroids for Topical Use”, the following drug:

Prednisone

12. Add to Schedule 3 under the heading, “Immune Response Modifier for Topical Use”, the following drugs:

Pimercrolimus 1% (Elidel)  
Calcipotriene  
Calcipotriol/betamethasone (Dovobet ointment)  
Squaric Acid 3% or less

13. Add to Schedule 3 under the heading, “Antibiotics for Oral Use”, the following drugs:

Clarithromycin  
Doxycycline  
Metronidazole  
Levofloxacin  
Moxifloxacin

14. Add to Schedule 3 under the new heading, “Antifungals for Oral Use”, the following drugs:

Fluconazole  
Itraconazole  
Terbinafine

15. Add to Schedule 3 under the heading, “Non-steroidal Anti-inflammatories for Oral Use”, the following drugs:

Celecoxib (Celebrex)  
Ketoprofen  
Piroxicam  
Sulindac

16. Add to Schedule 3 under the heading, “Anxiolytics for Oral Use”, the following drugs:

Alprazolam  
Midazolam

Temazepam

17. Add to Schedule 3 under the new heading, “Narcotics for Oral Use”, the following drugs:

Hydrocodone with Acetaminophen

Hydrocodone with ASA

Oxycodone with Acetaminophen

Oxycodone with ASA

Pentazocine

Tylenol #2 (Codeine 15 mg. with Acetaminophen 300 mg.)

Tylenol #3 (Codeine 30 mg. with Acetaminophen 300 mg.)

18. Add to Schedule 3 under the new heading, “Emergency Medications (for office use only)”, the following drugs:

Adrenaline (injectable epinephrine)

Dimenhydrinate (injectable)

Diphenhydramine (injectable)

Salbutamol (via inhaler)

Nitroglycerin (sublingual)

Flumazenil (injectable benzodiazepine reversal agent)

Naloxone (injectable opioid antagonist)